
1

2
3

4

37

35

37a

37b

37c

37d37e37f

13

21

34

21a
21b

21c
21d

22
23

24

29

25

26
27

36

6

7

32

30

5
3

33

31

7

78

9
10

7

11

12

1

14
15

16 17

18

19

20
7

1

5

28

39

38R888

WARNING: The assembly shown represents an important part of the Double Insulated System. To avoid the possibility of alteration or damage to the System, 
service should be performed by your nearest authorized service center.
AVERTISSEMENT :  L'ensemble illustré représente une partie importante du système à isolation double. Afin d'éviter la possibilité de modification ou de 
dommage au système, la réparation ne doit être effectuée que par votre centre de réparation centre commercial autorisé.
ADVERTENCIA: El conjunto que se ilustra representa una parte importante del Sistema de Aislamiento Doble. Para evitar la posibilidad de alteración o daño 
del sistema, la reparación debe ser efectuada en su centro de servicio autorizado.



R888

 1 660024007 * SCREW (M4 X 16 mm) ...............................18

 2 512639001  MOTOR REAR COVER .................................1

 3 660031009 * SCREW (M3.5 X 10 mm) ..............................4

 4 512643001  CHIP EXHAUST ............................................1

 5 200237011  HOUSING ASSEMBLY .................................1

 5A 514277001  HOUSING COVER W/ OVERMOLD .............1

 5B 514279001  HANDLE COVER W OVERMOLD .................1

 6 512671001  GUIDE PLATE ...............................................1

 7 660230008 * SCREW (M3 X 16 mm) .................................8

 8 512644001  DEPTH ADJUSTMENT KNOB ......................1

 9 690541001  CAP, OD4.5 X ID3.9 X 6.5 .............................2

 10 690542001  SPRING, OD3.6 X 11.5 .................................2

 11 670970001  NUT (M5 X 4) ................................................2

 12 342278001  HOUSING SUPPORT ...................................1

 13 640768001  FRONT SHOE ...............................................1

 14 631272001  STAMPING, REAR SHOES ...........................1

 15 660213015 * SCREW (M4 X 16 mm) .................................2

 16 660213014 * SCREW M4 X 8 mm) ....................................2

 17 671567001  HINGE PIN, DIA3.2 mm ................................1

 18 671568001  SPRING, DIA0.6 ...........................................1

 19 512642001  KICKSTAND ..................................................1

 20 660561002  SQUARE NUT (M4 X 2.2 SIZE 15 X 10.9) .....2

 21 300132022  BLADE ASSEMBLY, W/SPIRAL BLADE .......1

 21A 660169055 * SCREW (M6 X 14 mm) .................................6

 21B 631263001  BLADE CLAMP .............................................2

 21C 671480001  SPIRAL PLANER BLADE ..............................2

 21D 640751001  BLADE ..........................................................1

 22 680070001  BALL BEARING,6000 
    OD DIA26 X ID DIA10 X 8 mm ......................1

 23 671594001  WASHER, OD13.5 X ID9.5 X 6.5 ..................1

 24 610631001  PULLEY ........................................................1

 25 570279003  BELT .............................................................1

 26 200299001  BELT COVER W / LOGO LABEL ..................1

 27 660024014 * SCREW (M4X16 mm) ...................................2

 28 230049013  MOTOR ASSEMBLY .....................................1

 28A 610454001  PULLEY ........................................................1

 28B 680414009  BALL .............................................................1

 28C 512892003  FAN ...............................................................1

 28D 660219011 * SCREW (M5 X 8 mm) ...................................2

 28E 640875001  DIE CASTING, MOTOR MOUNTING. ...........1

 28F 740955001  MOTOR, .......................................................1

 29 270017212  SWITCH ASSEMBLY ....................................1

 30 512645001  LOCK-OFF BUTTON ....................................1

 31 514281001  WIRE CLAMP ...............................................1

 32 670499001  SPRING ........................................................1

 33 512803001  WIND BREAK PLATE ....................................1

 34 680727002  NEEDLE BEARING, OD12X ID8 X W8 ..........1

 35 300027051  DUST BAG ASSEMBLY ................................1

 36 690214004  BLADE WRENCH .........................................1

 37 300869005  EDGE GUIDE ASSEMBLY ............................1

 37A 511163001  KNOB NUT ...................................................1

 37B 690865002  BRACKET .....................................................1

 37C 690866003  EDGE GUIDE ................................................1 

37D 660142004  BOLT (M6 X 12 mm) .....................................1

 37E 511165001  KNOB BOLT .................................................1

 37F 520280001  FLAT WASHER, 
    OD13.0 X ID6.0 X 1.0 mm ............................1

 38 000000000  LOGO LABEL ...............................................1

 39 000000000  DATA LABEL .................................................1

 NOT SHOWN: 

40 140315001   24V LITHIUM-ION CHARGER (R85009)  ......1

 41 140276001 ,140276002,140276003 OR
  140276004   NI-CD CHARGER .........................................1

 42 130377001   24V LITHIUM-ION BATTERY PACK

    (R85008) .......................................................1

 43  130254007 OR 130254003
    18V NI-CD BATTERY PACK .............................1

 44 983000989  OPERATOR’S MANUAL ...............................1

  983000989R  REPAIR SHEET  ............................................1

  5-30-06
  (REV:00)

KEY P/N DESCRIPTION QTY KEY P/N DESCRIPTION QTY KEY P/N DESCRIPTION QTY

* Standard Hardware Item – May Be Purchased Locally


